
1 12/01 P/N 211488E

W
A

R
N

IN
G

 
 
 

FA
IL

U
R

E
 T

O
 F

O
L

L
O

W
 T

H
E

S
E

 W
A

R
N

IN
G

S
 M

A
Y

 R
E

S
U

LT
IN

 S
E

R
IO

U
S

 IN
JU

R
Y

 A
N

D
/O

R
 P

R
O

P
E

R
T

Y
 D

A
M

A
G

E
.

O
w

n
er

 m
u

st
 e

n
su

re
 t

h
at

 a
ll 

p
la

ye
rs

 k
n

o
w

 a
n

d
 f

o
llo

w
th

es
e 

ru
le

s 
fo

r 
sa

fe
 o

p
er

at
io

n
 o

f 
th

e 
sy

st
em

.

•
D

O
 N

O
T

H
A

N
G

 o
n

 t
h

e 
ri

m
 o

r 
an

y 
p

ar
t 

o
f 

th
e 

sy
st

em
 

in
cl

u
d

in
g

 b
ac

kb
o

ar
d

, 
su

p
p

o
rt

 b
ra

ce
s 

o
r 

n
et

.
•

D
u

ri
n

g
 p

la
y,

 e
sp

ec
ia

lly
 w

h
en

 p
er

fo
rm

in
g

 d
u

n
k 

ty
p

e 
ac

ti
vi

ti
es

, k
ee

p
 p

la
ye

r'
s 

fa
ce

 a
w

ay
 f

ro
m

 t
h

e 
b

ac
kb

o
ar

d
, 

ri
m

an
d

 n
et

. S
er

io
u

s 
in

ju
ry

 c
o

u
ld

 o
cc

u
r 

if
 t

ee
th

/f
ac

e 
co

m
e 

in
 

co
n

ta
ct

 w
it

h
 b

ac
kb

o
ar

d
, 

ri
m

 o
r 

n
et

.
•

D
o

 n
o

t 
sl

id
e,

 c
lim

b
, 

sh
ak

e 
o

r 
p

la
y 

o
n

 b
as

e 
an

d
/o

r 
p

o
le

.
•

A
ft

er
 a

ss
em

b
ly

 i
s 

co
m

p
le

te
, f

ill
 s

ys
te

m
 c

o
m

p
le

te
ly

 w
it

h
w

at
er

 o
r 

sa
n

d
 a

n
d

 s
ta

ke
 t

o
 t

h
e 

g
ro

u
n

d
. 

N
ev

er
 l

ea
ve

 s
ys

te
m

in
 a

n
 u

p
ri

g
h

t 
p

o
si

ti
o

n
 w

it
h

o
u

t 
fi

lli
n

g
 b

as
e 

w
it

h
 w

ei
g

h
t, 

as
sy

st
em

 m
ay

 t
ip

 o
ve

r 
ca

u
si

n
g

 in
ju

ri
es

.
•

W
h

en
 a

d
ju

st
in

g
 h

ei
g

h
t 

o
r 

m
ov

in
g

 s
ys

te
m

, k
ee

p
 h

an
d

s 
an

d
fi

n
g

er
s 

aw
ay

 f
ro

m
 m

ov
in

g
 p

ar
ts

.
•

D
o

 n
o

t 
al

lo
w

 c
h

ild
re

n
 t

o
 m

ov
e 

o
r 

ad
ju

st
 s

ys
te

m
.

•
D

u
ri

n
g

 p
la

y,
 d

o
 n

o
t 

w
ea

r 
je

w
el

ry
 (

ri
n

g
s,

 w
at

ch
es

, n
ec

kl
ac

es
,

et
c.

). 
O

b
je

ct
s 

m
ay

 e
n

ta
n

g
le

 in
 n

et
.

•
S

u
rf

ac
e 

b
en

ea
th

 t
h

e 
b

as
e 

m
u

st
 b

e 
sm

o
o

th
 a

n
d

 f
re

e 
o

f 
g

ra
ve

l 
o

r 
o

th
er

 s
h

ar
p

 o
b

je
ct

s.
 P

u
n

ct
u

re
s 

ca
u

se
 le

ak
ag

e 
an

d
co

u
ld

 c
au

se
 s

ys
te

m
 t

o
 t

ip
 o

ve
r.

•
K

ee
p

 o
rg

an
ic

 m
at

er
ia

l a
w

ay
 f

ro
m

 p
o

le
 b

as
e.

 G
ra

ss
, l

it
te

r,
et

c.
 c

o
u

ld
 c

au
se

 c
o

rr
o

si
o

n
 a

n
d

/o
r 

d
et

er
io

ra
ti

o
n

.
•

C
h

ec
k 

p
o

le
 s

ys
te

m
 f

o
r 

si
g

n
s 

o
f 

co
rr

o
si

o
n

 (
ru

st
, p

it
ti

n
g

,
ch

ip
p

in
g

) 
an

d
 r

ep
ai

n
t 

w
it

h
 e

xt
er

io
r 

en
am

el
 p

ai
n

t. 
If

 r
u

st
 h

as
p

en
et

ra
te

d
 t

h
ro

u
g

h
 t

h
e 

st
ee

l a
ny

w
h

er
e,

 r
ep

la
ce

 p
o

le
 

im
m

ed
ia

te
ly

.
•

C
h

ec
k 

sy
st

em
 b

ef
o

re
 e

ac
h

 u
se

 f
o

r 
p

ro
p

er
 b

al
la

st
, l

o
o

se
h

ar
d

w
ar

e,
 e

xc
es

si
ve

 w
ea

r 
an

d
 s

ig
n

s 
co

rr
o

si
o

n
 a

n
d

 r
ep

ai
r

b
ef

o
re

 u
se

.
•

C
h

ec
k 

sy
st

em
 b

ef
o

re
 e

ac
h

 u
se

 f
o

r 
in

st
ab

ili
ty

.
•

D
o

 n
o

t 
u

se
 s

ys
te

m
 d

u
ri

n
g

 w
in

d
y 

an
d

/o
r 

se
ve

re
 w

ea
th

er
 

co
n

d
it

io
n

s;
 s

ys
te

m
 m

ay
 t

ip
 o

ve
r. 

P
la

ce
 s

ys
te

m
 in

 t
h

e 
st

o
ra

g
e 

p
o

si
ti

o
n

 a
n

d
/o

r 
in

 a
n

 a
re

a 
p

ro
te

ct
ed

 f
ro

m
 t

h
e 

w
in

d
an

d
 f

re
e 

fr
o

m
 p

er
so

n
al

 p
ro

p
er

ty
 a

n
d

/o
r 

ov
er

h
ea

d
 w

ir
es

.
•

N
ev

er
 p

la
y 

o
n

 d
am

ag
ed

 e
q

u
ip

m
en

t.
•

S
ee

 in
st

ru
ct

io
n

 m
an

u
al

 f
o

r 
p

ro
p

er
 i

n
st

al
la

ti
o

n
 a

n
d

 
m

ai
n

te
n

an
ce

.
•

W
h

en
 m

ov
in

g
 s

ys
te

m
, u

se
 c

au
ti

o
n

 t
o

 k
ee

p
 m

ec
h

an
is

m
 f

ro
m

sh
if

ti
n

g
.

•
K

ee
p

 p
o

le
 t

o
p

 c
ov

er
ed

 w
it

h
 c

ap
 a

t 
al

l t
im

es
.

•
D

o
 n

o
t 

al
lo

w
 w

at
er

 in
 t

an
k 

to
 f

re
ez

e.
 D

u
ri

n
g

 s
u

b
-f

re
ez

in
g

w
ea

th
er

 a
d

d
 n

o
n

-t
ox

ic
 a

n
ti

fr
ee

ze
, s

an
d

 o
r 

em
p

ty
 t

an
k 

co
m

p
le

te
ly

 a
n

d
 s

to
re

. (
D

o
 n

o
t 

u
se

 s
al

t.
)

•
U

se
 e

xt
re

m
e 

ca
u

ti
o

n
 if

 p
la

ci
n

g
 s

ys
te

m
 o

n
 s

lo
p

ed
 s

u
rf

ac
e.

S
ys

te
m

 m
ay

 t
ip

 o
ve

r 
m

o
re

 e
as

ily
.

20
12

41
2/

99

In
 t

h
e 

U
.S

.:
1-

80
0-

55
8-

52
34

 a
n

d
 C

an
ad

a:
 1

-8
00

-2
84

-8
33

9

T
ol

l-F
re

e 
C

us
to

m
er

 S
er

vi
ce

 N
um

be
r 

fo
r 

U
.S

: 
1-

80
0-

55
8-

52
34

,F
or

 C
an

ad
a:

  
1-

80
0-

28
4-

83
39

, 
F

or
 E

ur
op

e:
00

 8
00

 5
55

 8
52

34
(S

w
ed

en
: 

00
9 

55
5 

85
23

4)
,

F
or

 A
us

tr
al

ia
:

1-
80

0-
33

3 
06

1 
- 

In
te

rn
et

 A
dd

re
ss

:
h

tt
p

:/
/w

w
w

.h
u

ff
ys

p
o

rt
s.

co
m

M
os

t 
in

ju
rie

s 
ar

e 
ca

us
ed

 b
y 

m
is

us
e 

an
d/

or
 n

ot
 f

ol
lo

w
in

g 
in

st
ru

ct
io

ns
.

U
se

 c
au

tio
n 

w
he

n 
us

in
g 

th
is

 s
ys

te
m

.

•
If 

us
in

g 
a 

la
dd

er
 d

ur
in

g 
as

se
m

bl
y,

 u
se

 e
xt

re
m

e 
ca

ut
io

n.
•

Tw
o 

(2
) 

pe
op

le
 a

re
 r

ec
om

m
en

de
d 

fo
r 

th
is

 o
pe

ra
tio

n.
•

C
he

ck
 b

as
e 

re
gu

la
rl

y 
fo

r 
le

ak
ag

e.
 S

lo
w

 le
ak

s 
co

ul
d 

ca
us

e 
sy

st
em

 t
o

tip
 o

ve
r 

un
ex

pe
ct

ed
ly

.
•

S
ea

t 
th

e 
po

le
 s

ec
tio

ns
 p

ro
pe

rl
y 

(if
 a

pp
lic

ab
le

). 
Fa

ilu
re

 t
o 

do
 s

o 
co

ul
d

al
lo

w
 t

he
 p

ol
e 

se
ct

io
ns

 t
o 

se
pa

ra
te

 d
ur

in
g 

pl
ay

 a
nd

/o
r 

tr
an

sp
or

t 
of

 t
he

sy
st

em
.

•
C

lim
at

e,
 c

or
ro

si
on

 o
r 

m
is

us
e 

co
ul

d 
re

su
lt 

in
 s

ys
te

m
 f

ai
lu

re
.

•
M

in
im

um
 o

pe
ra

tio
na

l h
ei

gh
t 

is
 6

' 6
" 

(1
.9

8 
m

) 
to

 t
he

 b
ot

to
m

 o
f

ba
ck

bo
ar

d.
•

Th
is

 e
qu

ip
m

en
t 

is
 in

te
nd

ed
 f

or
 h

om
e 

re
cr

ea
tio

na
l u

se
 o

nl
y 

an
d 

N
O

T 
ex

ce
ss

iv
e 

co
m

pe
tit

iv
e 

pl
ay

.
•

R
ea

d 
an

d 
un

de
rs

ta
nd

 t
he

 w
ar

ni
ng

 la
be

l a
ff

ix
ed

 t
o 

po
le

.  
La

be
l i

s
sh

ow
n 

on
 p

ag
e 

1.
•

Th
e 

lif
e 

of
 y

ou
r 

ba
sk

et
ba

ll 
po

le
 d

ep
en

ds
 o

n 
m

an
y 

co
nd

iti
on

s.
  T

he
cl

im
at

e,
 p

la
ce

m
en

t 
of

 t
he

 p
ol

e,
 t

he
 lo

ca
tio

n 
of

 t
he

 p
ol

e,
 e

xp
os

ur
e 

to
co

rr
os

iv
es

 s
uc

h 
as

 p
es

tic
id

es
, h

er
bi

ci
de

s 
or

 s
al

ts
 a

re
 a

ll 
im

po
rt

an
t.

•
If 

te
ch

ni
ca

l a
ss

is
ta

nc
e 

is
 r

eq
ui

re
d,

 c
on

ta
ct

 H
uf

fy
 S

po
rt

s.
•

A
du

lt 
su

pe
rv

is
io

n 
is

 r
ec

om
m

en
de

d 
w

he
n 

ad
ju

st
in

g 
he

ig
ht

.

F
A

IL
U

R
E

 T
O

 F
O

L
L

O
W

 T
H

E
S

E
 S

A
F

E
T

Y
 IN

S
T

R
U

C
T

IO
N

S
 M

A
Y

R
E

S
U

L
T

 IN
 S

E
R

IO
U

S
 IN

JU
R

Y
, P

R
O

P
E

R
T

Y
 D

A
M

A
G

E
 A

N
D

 W
IL

L
V

O
ID

 W
A

R
R

A
N

T
Y

.

O
w

n
er

 m
u

st
 e

n
su

re
 t

h
at

 a
ll 

p
la

ye
rs

 k
n

o
w

 a
n

d
fo

llo
w

 t
h

es
e 

ru
le

s 
fo

r 
sa

fe
 o

p
er

at
io

n
 o

f 
th

e 
sy

st
em

.

T
o

 e
n

su
re

 s
af

et
y,

 d
o

 n
o

t 
at

te
m

p
t 

to
 a

ss
em

b
le

 t
h

is
 s

ys
te

m
 w

it
h

o
u

t
fo

llo
w

in
g

 t
h

e 
in

st
ru

ct
io

n
s 

ca
re

fu
lly

. P
ro

p
er

 a
n

d
 c

o
m

p
le

te
 a

ss
em

b
ly

,
u

se
 a

n
d

 s
u

p
er

vi
si

o
n

 is
 e

ss
en

ti
al

 f
o

r 
p

ro
p

er
 o

p
er

at
io

n
 a

n
d

 t
o

 r
ed

u
ce

th
e 

ri
sk

 o
f 

ac
ci

d
en

t 
o

r 
in

ju
ry

. 
A

 h
ig

h
 p

ro
b

ab
ili

ty
 o

f 
se

ri
o

u
s 

in
ju

ry
ex

is
ts

 i
f 

th
is

 s
ys

te
m

 i
s 

n
o

t 
in

st
al

le
d

, 
m

ai
n

ta
in

ed
, 

an
d

 o
p

er
at

ed
p

ro
p

er
ly

.
C

h
ec

k 
en

ti
re

 b
o

x 
an

d
 i

n
si

d
e 

al
l 

p
ac

ki
n

g
 m

at
er

ia
l 

fo
r 

p
ar

ts
an

d
/o

r 
ad

d
it

io
n

al
 

in
st

ru
ct

io
n

al
 

m
at

er
ia

l.
 

 
B

ef
o

re
 

b
eg

in
n

in
g

as
se

m
b

ly
, 

re
ad

 
th

e 
in

st
ru

ct
io

n
s 

an
d

 
id

en
ti

fy
 

p
ar

ts
 

u
si

n
g

 
th

e
h

ar
d

w
ar

e 
id

en
ti

fi
er

 a
n

d
 p

ar
ts

 li
st

 in
 t

h
is

 d
o

cu
m

en
t.

F
o

r 
m

o
re

 
in

fo
rm

at
io

n
 

o
n

 
as

se
m

b
ly

, 
p

la
ce

m
en

t,
 

p
ro

p
er

 
u

se
 

an
d

m
ai

n
te

n
an

ce
, 

vi
si

t 
T

h
e 

A
m

er
ic

an
 

B
as

ke
tb

al
l 

C
o

u
n

ci
l 

w
eb

si
te

 
at

h
tt

p
:/

/w
w

w
.s

m
ar

th
o

o
p

s.
co

m
.

S
A

F
E

T
Y

IN
S

T
R

U
C

T
IO

N
S

64

R
E

Q
U

IR
E

D
 T

O
O

L
S

 A
N

D
M

A
T

E
R

IA
L

S
:

•
T

w
o 

P
eo

pl
e

•
T

ap
e 

M
ea

su
re

•
W

oo
d 

B
oa

rd
 (

S
cr

ap
)

•
W

re
nc

he
s:

 (
T

w
o 

of
 E

ac
h)

 7
/1

6”
,

1/
2”

, 
9/

16
”,

 3
/4

” 
or

 L
ar

ge
 a

nd
S

m
al

l A
dj

us
ta

bl
e 

W
re

nc
he

s
•

S
aw

ho
rs

e 
or

 S
up

po
rt

 T
ab

le
•

G
ar

de
n 

H
os

e 
or

 S
an

d 
(3

00
 lb

.)
(1

36
 k

g)
•

H
am

m
er

•
T

ap
e

•
P

hi
lli

ps
 S

cr
ew

dr
iv

er
•

1/
2”

 &
 9

/1
6”

 E
xt

en
de

d 
D

ee
p

S
oc

ke
t 

w
/ 

E
xt

en
si

on
R

ec
om

m
en

de
d

© COPYRIGHT 2001 by HUFFY SPORTS

W
R

IT
E

 IN
 Y

O
U

R
 M

O
D

E
L

 N
U

M
B

E
R

:_
__

__
__

__
__

__
__

__
C

us
to

m
er

 S
er

vi
ce

 C
en

te
r 

• 
N

53
 W

24
70

0 
S

ou
th

 C
or

po
ra

te
 C

irc
le

 •
 S

us
se

x,
 W

I 
53

08
9 

• 
U

.S
.A

.
A

 H
uf

fy
 C

om
pa

ny

P
o

rt
ab

le
 B

as
ke

tb
al

l S
ys

te
m

 w
it

h
 E

le
va

to
r-

O
w

n
er

s 
M

an
u

al

IM
P

O
R

T
A

N
T

! 
In

 U
.S

. a
n

d
 C

an
ad

a 
o

n
ly

:
H

av
e 

q
u

es
ti

o
n

s?
...

d
o

n
’t

 g
o

 b
ac

k 
to

 t
h

e 
st

o
re

!
W

e 
ap

p
re

ci
at

e 
yo

u
r 

p
u

rc
h

as
in

g
 o

n
e 

o
f 

o
u

r 
m

an
y 

fi
n

e 
p

ro
d

u
ct

s.
  

W
e 

ar
e 

su
re

 t
h

at
 y

o
u

 w
ill

 b
e 

ve
ry

 s
at

is
fi

ed
 w

it
h

 y
o

u
r 

se
le

ct
io

n
.  

A
lt

h
o

u
g

h
 g

re
at

 c
ar

e 
an

d
 e

ff
o

rt
 h

av
e 

b
ee

n
 t

ak
en

, o
cc

as
io

n
al

ly
 p

ro
b

le
m

s 
m

ay
 o

cc
u

r.
  

T
o

en
su

re
 p

ro
m

p
t 

an
d

 c
o

rr
ec

t 
h

an
d

lin
g

 o
f 

an
y 

p
ro

b
le

m
s,

 o
r 

to
 a

n
sw

er
 a

n
y 

q
u

es
ti

o
n

s,
 p

le
as

e 
co

n
ta

ct
 o

u
r 

T
o

ll-
F

re
e 

C
u

st
o

m
er

 S
er

vi
ce

 N
u

m
b

er
 li

st
ed

 b
el

o
w

.  
S

er
vi

ce
 w

ill
 b

e 
q

u
ic

ke
r 

if
 y

o
u

 h
av

e 
yo

u
r 

M
o

d
el

 N
u

m
b

er
 

(f
o

u
n

d
 o

n
 c

ar
to

n
) 

an
d

 a
ss

em
b

ly
 in

st
ru

ct
io

n
s 

re
ad

y 
w

h
en

 c
al

lin
g

. 
P

L
E

A
S

E
 W

R
IT

E
 Y

O
U

R
 M

O
D

E
L

 N
U

M
B

E
R

 IN
 T

H
E

 S
P

A
C

E
 P

R
O

V
ID

E
D

 A
B

O
V

E
.

N
O

T
IC

E
 T

O
 A

S
S

E
M

B
L

E
R

S
A

L
L

H
uf

fy
 S

po
rt

s 
ba

sk
et

ba
ll 

S
ys

te
m

s,
in

cl
ud

in
g 

th
os

e 
us

ed
 

fo
r 

D
IS

P
L

A
Y

S
,

M
U

S
T

be
 a

ss
em

bl
ed

 a
nd

 b
al

la
st

ed
 w

ith
sa

nd
 o

r 
w

at
er

 a
cc

or
di

ng
 t

o 
in

st
ru

ct
io

ns
.

F
ai

lu
re

 t
o 

fo
llo

w
 in

st
ru

ct
io

ns
 c

ou
ld

 r
es

ul
t

in
 

S
E

R
IO

U
S

 
IN

JU
R

Y
. 

It
 

is
 

N
O

T
ac

ce
pt

ab
le

 t
o 

de
vi

se
 a

 m
ak

es
hi

ft 
w

ei
gh

t 
sy

st
em

.

T
he

 N
B

A
 a

nd
 in

di
vi

du
al

 N
B

A
 m

em
be

r 
te

am
 id

en
tif

ic
at

io
ns

 r
ep

ro
du

ce
d 

on
 t

hi
s 

pr
od

uc
t 

ar
e

tr
ad

em
ar

ks
 a

nd
 c

op
yr

ig
ht

ed
 d

es
ig

ns
, 

an
d/

or
 o

th
er

 f
or

m
s 

of
 in

te
lle

ct
ua

l p
ro

pe
rt

y,
 t

ha
t 

ar
e 

th
e

ex
cl

us
iv

e 
pr

op
er

ty
 o

f 
N

B
A

 P
ro

pe
rt

ie
s,

 I
nc

. 
an

d 
th

e 
re

sp
ec

tiv
e 

N
B

A
 m

em
be

r 
te

am
s 

an
d 

m
ay

 n
ot

be
 u

se
d,

 in
 w

ho
le

 o
r 

in
 p

ar
t, 

w
ith

ou
t 

th
e 

w
rit

te
n 

co
ns

en
t 

of
 N

B
A

 P
ro

pe
rt

ie
s,

 I
nc

.



2P/N 211488E 12/01

* You may have extra parts with this model.

HARDWARE IDENTIFIER

Item #7 (1)

Item #8 (1)

Item #12 (1)

Item #13 (12)*

Item #17 (14)

Item #14 (2) Item #16 (2)

Item #10 (3)*

Item #21 (2)

Item #30 (2)

Item #34 (2)
Item #31 (12)*

Item #18 (2)

Item #26 (1)

Item #36 (2) Item #38 (3)Item #37 (2)



12/01 P/N 211488E3

HARDWARE IDENTIFIER (continued)

Item #40 (5)Item #39 (2)

Item #41 (3)

Item #49 (1)

Item #43 (2)

Item #44 (2)

Item #50 (1)

Item #58 (9)

Item #59 (2)

Item #46 (1)

Item #52 (1)

Item #61 (1) Item #68 (4)*

Item #69 (2)

Item #53 (1)



4P/N 211488E 12/01

Item Qty. Part No. Description

1 1 206615 Tank, (Black)
2 1 200628 Wheel Axle, 11-3/4 Long
3 4 226401 Wheel, 4 “ (Black)
4 1 900107 Top Pole Section
5 1 900106 Middle Pole Section 
6 1 900105 Bottom Pole Section
7 1 202820 Rod, 3/8 O.D. x 4-3/4 Long
8 1 206934 Eyebolt, 3/8-16 x 2 1/2 Long
9 1 206949 Pivot Bracket, Upper

10 3* 203063 Nylon Insert Lock Nut, 3/8-16
11 2 906206 Strut, 1” O.D. x 43 Long
12 1 202662 Bolt, Hex Head, 5/16-18 x 4-1/2 Long 
13 12* 203218 Washer, Flat, 3/8 I.D.
14 2 203220 Nylon Insert Lock Nut, 5/16-18 
15 1 200629 Anchor, T-Strap
16 2 203798 Bolt, Hex Flange, 5/16-18 x 1-1/2 Long
17 14 203100 Nut, Hex Flange, 5/16-18 
18 2 203103 Carriage Bolt, 5/16-18 x 2 Long
19 1 900223 Wheel Bracket
20 1 206948 Pivot Bracket, Lower 
21 2 206252 Bolt, Hex Head, 3/8-16 x 1 Long
22 1 206956 Disc, 5" O.D. x 13/32 I.D., Plastic 
23 1 906606 Handle Bar
24 1 206940 Axle
25 2 206938 Push Cap 
26 1 203330 Bolt, Hex Head, 3/8-16 x 4-1/2 Long
27 1 204849 Handle, Front, Plastic
28 1 204849 Handle, Back, Plastic
29 1 206990 Reinforcement Bracket
30 2 203217 Carriage Bolt, 5/16-18 x 1-1/2 Long
31 12* 200120 Clip, Net Holder, (Red) 

200121 Clip, Net Holder, (Black)
32 1 Rim
33 1 200209 Bracket, Pole Mount
34 2 203053 Bolt, Carriage, 5/16-18 x4 Long

Item Qty. Part No. Description

35 2 900103 Bracket, Backboard Support
36 2 206360 Bolt, Hex Head, 3/8-16 x 2.625 Long
37 2 200874 Spacer, Steel .402 I.D. x .50 O.D. x 1.5 Long
38 3 201124 Nut, 3/8-16
39 2 201642 Spacer .530 I.D. x .625 Long
40 5 206340 Nut 1/2-13
41 3 201640 Bolt 1/2-13 x 7-1/4 Long
42 2 900183 Lower Elevator Tubes - Long
43 2 201681 Spacer .530 I.D. x.63 O.D. x .875 Long
44 2 206304 Bolt 1/2-13 x 6-5/16 Long
45 2 900184 Upper Elevator Tubes - Short
46 1 200516 Vinyl Bolt Cover, 5/16
47 1 207103 Cap, Pole Top
48 1 204838 Spring, Silver
49 1 203112 Bolt, 5/16-18 x 6-1/2 Long
50 1 200830 Bolt, 3/8-16 x 7-1/2 Long
51 1 900006 Adjustment Tube
52 1 200214 Locking Pin
53 1 200215 Cross Pin
54 1 200211 Left Handle
55 1 200210 Right Handle
56 1 200257 Spring
57 1 200212 Trigger
58 9 204804 Screw, Phillips Head, 3/4 Long
59 2 202862 Spacer .563 I.D. x 1.19 Long
60 1 908008 Adjustment Rod
61 1 202739 Bolt 5/16-18 x 1-3/4 Long
62 1 203124 Stake, Tie Down
63 2 203617 Plug Cap
64 1 211261 Label, Height Adjustment and Moving
65 1 204281 Net
66 1 204872 Label, Height Indicator
67 1 200627 Wheel Carriage
68 4* 205528 Bolt, Hex Flange, 5/16-18 x 1 Long
69 2 201651 Spacer, Wheel Axle

WARRANTY CARD: 
Please remember to complete your product
registration form either 
on-line at: www.huffysports.com/warrantycard
or mail-in the enclosed postcard.

WARNING: IF YOUR SYSTEM IS EQUIPPED WITH AN ACRYLIC
BACKBOARD, EXAMINE BACKBOARD FOR ANY DAMAGE THAT MAY
HAVE OCCURRED DURING SHIPMENT.  CRACKS IN THE BACKBOARD
COULD RESULT IN SUDDEN BREAKAGE.  IF BACKBOARD IS DAMAGED
IN ANY WAY PRIOR TO OR AFTER ASSEMBLY, CALL TOLL-FREE
NUMBER FOR FREE REPLACEMENT:  
U.S. 1-800-558-5234;  CANADA: 1-800-284-8339; http://www.huffysports.com

PARTS LIST - See Hardware Identifier



12/01 P/N 211488E5

INSTRUCTIONS
IMPORTANT! WRITE MODEL NUMBER FROM BOX ONTO PAGE 1 OF

THIS OWNERS MANUAL

1. Remove all contents from underside of tank.  Keep tank (1) bottom side
up.  Install wheel axle (2) through wheel carriage (67) and install wheels
(3) onto wheel axle (2) with spacers (69) as shown.  Secure wheel bracket
as shown, a deep socket is recommended. 
IMPORTANT!  DO NOT OVER TIGHTEN.

2. Correctly identify each pole section and mark indicated distance from ends
with tape as shown.

3. Align pole top and middle pole sections as shown using alignment mark
and hole.  
IMPORTANT!  Holes in top (4) and middle pole (5) sections MUST
align to correctly position elevator system toward playing surface.
Bounce pole top (4) and middle section (5) together as shown until they
no longer move toward taped reference mark.  NOTE:  Pole sections
should have a 3-1/2" (9 cm) minimum overlap.

4. IMPORTANT!  Holes in top (4) and bottom pole (6) sections MUST
align to correctly position elevator system toward playing surface.
Add bottom pole section (6) to assembly as shown using alignment mark
and hole, and bounce until completely tight.  Once assembled, pole
sections CAN NOT be separated!  NOTE: Pole sections should have a
3-1/2" (9 cm) minimum overlap.

5. Install rod (7) through holes in bottom pole section (6) and eyebolt (8).
6. Insert pole assembly into tank assembly as shown.  Secure pole assembly

with upper pivot bracket (9) and lock nut (10).
7. Secure base struts (11) to pole using bolt (12), washers (13), and nut (14),

as shown.  Place vinyl bolt cover (46) over exposed bolt threads.  Rotate
the non-secured ends of base struts (11) as shown.  

8. Secure base struts (11) to base using bolt (16), washers (13), and 
nut (17).  

9. Insert carriage bolts (18) into middle set of holes on wheel bracket (19) as
shown.

10. Attach lower pivot bracket (20) to wheel bracket (19) using bolt (21),
washers (13), disc (22), and nut (10) as shown.

11. Attach handle bar (23) to wheel bracket assembly using nuts (17) as
shown.

12. Install wheels (3) onto axle (24) and wheel bracket assembly with push
caps (25) as shown.

13. Attach wheel bracket assembly to base assembly using bolt (26), washers
(13), and nut (10) as shown.

14. NOTE: Two people recommended for this step. Carefully reposition
entire assembly to upright position.
Attach front of plastic handle (27) to back of plastic handle (28) around
handle bar (23) using self-tapping screws (58) as shown.
IMPORTANT!  Front of plastic handle (27) should face outward, away
from pole assembly. 

15. Insert bolts (30) through plastic handle assembly, handle bar (23) and
attach nuts (17) as shown.  Tighten completely.

16. Install net clips (21).
The Quick Clip™ rapid release net system lets the net pull away from the
rim.  This reduces the risk of player injury or property damage.  However,
improper installation or a ball making contact at an odd angle may
disengage the net clip from the goal rim.  Usually, the clip is reinstalled
with little or no problem.  We hope that you agree this inconvenience is
minor when compared to the safety of the players. Quick Clip: US Patent
No. 5,792,010/5,795,253
The two outer hooks on net clip must face towards inside of goal rim.
Insert  larger hole in net clip onto rim stud, push down on net clip, then
slide net clip right, locking or snapping securely into position (clips must
"snap" into place to insure a secure fit).  
NOTE:  Net clips should not slide with ease.  It is very important that the
net clips are in the locked position before going on to next step.
WARNING:  USE OF THIS PRODUCT WITHOUT PROPER
INSTALLATION OF NET CLIPS, OR WHEN ALL NET CLIPS ARE NOT
PRESENT COULD RESULT IN BODILY HARM.  BE SURE TO FOLLOW
DIRECTIONS CAREFULLY.

17. Attach elevator bracket (33) to middle pole section (5) using bolts (34),
reinforcement bracket (29), and nuts (17) as shown.

18. Attach backboard support brackets (35) to the backboard frame using
bolts (36), spacers (37), and nuts (38) as shown.

19. Attach lower elevator tubes (42) to backboard support brackets (35) using
spacers (39), bolt (41), and nut (40) as shown.  NOTE: Rim mounting
nuts and bolts supplied with rim hardware.  NOTE: DO NOT use washers
here on spring return style rims.

20. Attach upper elevator tubes (45) to backboard support brackets (35) using
spacers (43), bolt (44), and nut (40) as shown.

21. A.Attach upper and lower elevator tubes (45, 42) to upper pole 
section (4) using bolts (44, 41) and nuts (40) as shown.  Attach pole
cap (48) as shown.

B.Attach counterbalance spring (48) to upper elevator tubes (45) with bolt
(49) and nut (14) in location shown.  Stretch spring to lower elevator
tubes (42) and attach with hardware (50, 10) as shown.  
NOTE: Slide counterbalance spring against elevator tubes.

22. Insert locking pin (52) into bracket on adjustment tube (51).  Insert cross
pin (53) through hole in bracket and locking pin (52) as shown in 
figure A.  Fit left handle (54) onto adjustment tube (51) so the bottom of
adjustment tube (51) sits on the two small ribs of the handle as shown in
figure B.

23. Insert spring (56) into back of locking pin (52) as shown.  Spring (56)
should rest between two small ribs at the back of the plastic handle as
shown in Figure C.  Insert top of trigger (57) into bracket on the
adjustment tube (51) as shown.  The plastic post of the handle pieces
should go through the hole in bottom of trigger (57) and hold it into place
as shown.

24. Finish handle assembly by attaching right handle (55) using screws (58)
as shown.

25. Attach adjustment tube (51) to lower elevator tubes (42) using bolt (41),
spacers (59), and nut (40) as shown.

26. Insert lower adjustment rod (60) into bottom of adjustment tube (51), pull
trigger to allow lower adjustment rod (60) to move about mid-way into
adjustment tube (51), release trigger so the lower adjustment rod (60)
locks into position midway inside adjustment tube (51).  Attach lower
adjustment rod (60) to elevator bracket (33) using bolt (61) and nut (14) as
shown.
WARNING:  TWO PERSON MINIMUM REQUIRED FOR THIS
PROCEDURE.  NOT FOLLOWING RECOMMENDATION MAY RESULT
IN BODILY INJURY.
WARNING:  DO NOT LEAVE ASSEMBLED UNIT UNATTENDED WHEN
EMPTY, MAY TIP OVER.

27. Roll the completed assembly to the desired playing area. Insert the 
T-strap (15) through the slot on the back of the base as shown.  Secure
the unit to ground by twisting the tie down stake (62) into the ground and
hooking the T-strap (15) onto the tie down stake (62). Fill tank with 33
gallons of water.
IMPORTANT!  Add two gallons (7.6 Liters) of non-toxic antifreeze in
sub-freezing climates.
WARNING:  DO NOT LEAVE ASSEMBLY UNATTENDED WHEN
EMPTY, MAY TIP OVER.

28. Apply the height adjustment and moving label (64) to the front of the pole
as shown.

29. Install net (65).  
IMPORTANT! Make sure net is held by all three hooks on the net
clip.
A.Slide net into outer hook as shown.
B.Slide net into second outer hook creating a loop as shown. Push loop

to back of clip.
C.Pull loop up and through back of clip, snapping over the middle hook.
D.Pull net down to make sure it is held securely by all three hooks. 
NOTE:  If net releases during normal play, net was improperly installed.
Please review instructions to install net properly.

30. Lock elevator system into highest position (so the backboard is as high as
it will go).  Apply 10 ft. height indication sticker (66) to adjustment tube
(51) directly below arrow on handle as shown.  Move elevator system to
the next position and apply the 91/2 ft. sticker.  Repeat until all height
settings have been labeled. (8-10ft.)

31. Pull trigger (57).  Move elevator system up or down to desired height,
release trigger (57) to lock system into one of the five height settings.
WARNING:  DO NOT ALLOW CHILDREN TO ADJUST HEIGHT.



6P/N 211488E 12/01

IMPORTANT!  WRITE MODEL NUMBER FROM BOX ONTO PAGE 1 OF THIS OWNERS MANUAL

11.

2

69

693

3 67

21

13

38



12/01 P/N 211488E7

3.2.

4

5

6

4

5

4

6

5

5.4.

5

5

8

7

6

6



8P/N 211488E 12/01

1611

13

1

18

19

13

17

21

13

20

22

19

13

10
23

17

9

10

1 12 13
13

11

6

6

11 1

11

14
46

6

6. 7.

8. 9.

11.10.

SEE TEXT PAGE

WARNING



12/01 P/N 211488E9

25

3

24

3
25

10

13

26

13

58

28

23 27

17
30

NET CLIP INSTALLATION

OUTSIDE VIEW

31

32

OUTER HOOKS

Note
(See Text Page)

16.

14. 15.

12. 13.

SEE TEXT PAGE

WARNING

17
30

58



10P/N 211488E 12/01

33

34

29

17

17.

35

37

37

38

35

35

36

18.



12/01 P/N 211488E11

41

42
42

6868

39

39
35 40

19.

20.

Refer To
Instructions

Included With Rim
Hardware For Rim

Assembly.

45

45

44

43

35

40
43



12P/N 211488E 12/01

41

47 42

42

45

45

44

40

40
A.

B.

48

21.

1042

50

49

14

45



12/01 P/N 211488E13

53

51

54

52

IMPORTANT!
SEE TEXT PAGE

22.
Fig. A

Fig. B

53
52

51

51

54



14P/N 211488E 12/01

51

56
52

53

57

54

IMPORTANT!
SEE TEXT PAGE

23.

Fig. C

54

52
56

53



12/01 P/N 211488E15

60

51

41

59

59

51

40

42

45

58

58

58

58

54

55

58
24. 25.

26.

14

61

33



16P/N 211488E 12/01

NET INSTALLATION

63 15

27. 28.

29.

IMPORTANT!
SEE TEXT PAGE

10 ft.
(3.05 m)

64

IMPORTANT!
(See Text Page)

Note
(See Text Page)

FRONT VIEW

65

BACK VIEW

65

32

A

B

C

D

32

62

SEE TEXT PAGE

WARNING
Peel protective film from

surface of acrylic
backboard prior to use.

NOTE:



12/01 P/N 211488E17

HEIGHT ADJUSTMENT

HEIGHT ADJUSTMENT STICKERS

30.

31.

IMPORTANT!
SEE TEXT PAGE

66

51

57

SEE TEXT PAGE

WARNING


